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DESCRIPTION
UPPER DRUM
RUBBER GASKET
LOWER DRUM
MIXING BLADE
BIG COGWHEEL
DRIVE PINION
DRIVE SHAFT
SUPPORT  ARM
TIPPING WHEEL
LOCKING PLATE
BEARING BLOCK - LEFT
BEARING BLOCK - RIGHT
FRAME
SUPPORT LEG
AXLE BRACKET
WHEEL
GEAR GUARD -Ⅰ(NOT FOR БМC-19125) 
GEAR GUARD -Ⅱ(NOT FOR БМC-19125) 
WATERPROOF WASHER
COTTER PIN 5X40
BOLT   M8X70
FLAT WASHER 8
SPRING WASHER 8
NUT M8
BOLT   M8X20
FLAT WASHER 10
SPRING WASHER 10
NUT  M10
BOLT   M8X16
CROSS COUNTERSUNK HEAD SCREW M8X12
BEARING 6206
CIRCLIP FOR HOLE 62 
CIRCLIP 30 
ADJUST WASHER
DUSTPROOF  COVER   
SPRING PIN
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DESCRIPTION
BEARING 6202
BOLT   M6X12
CIRCLIP 15
CIRCLIP 42
LUCK NUT M8  
ROUNDWIRE SNAP RINGS FOR SHAFT 42
BOLT   M8X65
CIRCLIP 38
BOLT   M10X60
SPRING FOR TIPPING WHEEL
CROSS HEADED SCREW M8X16
FLAT WASHER 27
SLEEVE
SCREW ST3.5*16
SWITCH     
GASKET FOR SWITCH
STRAIN RELIEF BOLT
POWER CORD
STRAIN RELIEF NUT
STRAIN RELIEF RUBBER
STRAIN RELIEF INNER NUT
BOLT   M8X30-8.8
MOTOR MOUNT BRACKET 
GASKET FOR MOTOT COVER
CIRCLIP FOR HOLE 47
ROUNDWIRE SNAP RINGS FOR SHAFT 30
BEARING 6906
END PLATE
SCREW ST4.8*16
BELT
IDLE PULLEY
MOTOR 
FAN
MOTOR COVER (PLASTIC)


